Model: Razor 5105 WS Partnumber: 90066112 Year 2014




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 427185 BQJJLE FOR STOP SORT RING

2 1 419334 PLASTGREB S@LV HANDLE S@LV

3A 1 421753 STYRR@R @VRE GUIDE TUBE

4 1 421780 BRYSTPLADE SORT FRONT PLATE SORT

5 1 421778 BOLT M6X32 BOLT M6X32

6 4 419337 LASEM@TRIK FZB M6 LOCKING NUT M6

7 1 427155 KABELHOLDER CABLE HOLDER

8 1 419244 KABELHOLDER CABLE HOLDER

9 1 419237 HOLDER FOR STARTSNOR HOLDER

10 1 427190 STYR NEDRE HANDELBAR

11 4 427152 BOLT M8X50 BOLT M8X50

12 6 419242 SKIVE 8.5X16X1.54 WASHER 8.5X16X1.54

13 4 419241 FINGERSKRUE S@LV WING NUT

14 4 419240 MJTRIK M8 NUT M8

15 6 419246 MJTRIK M8 NUT M8

16 2 419247 PROP PLUG

17 4 419252 SATBOLT FZB M6X10 SET BOLT M6X10

18 1 427191 JUSTERSTYKKE FOR ADJUSTMENT PIECE
HZJIDEJUSTERING

19 6 419273 MJTRIK M6 NUT M6

20 1 427192 BAGAKSEL REAR AXLE

21 1 421799 HBJIDEJUSTERING S@LV HANDLE S@LV

22 4 419251 FIEDERSKIVE SPRING COLLAR

23 2 421755 ST@VDAKSEL 10" DUST CAP 10"

24A 2 421757 HJUL MED LEJE 10" WHEEL 10"

25 4 419256 MZTRIK M8 NUT M8

26 2 421758 NAVKAPSEL S@LV 10" HUB CAP 10"

27 1 419258 PIN PIN

28 1 427193 FORBINDELSESSTANG TIL FILLING ROD
FOR- OG BAGAKSEL

29 3 419284 BOLT M8X25 BOLT M8X25

30 1 427194 FORAKSEL FRONT AXLE

31 1 419295 MJTRIK M6 NUT M6

32A 2 421767 HJUL MED LEJE 7" WHEEL 7"

33 2 421768 NAVKAPSEL S@LV 7" HUB CAP 7"

34 1 427195 NOT KEY

35 1 427196 KNIVHOLDER BLADE HUB

36 1 427197 KNIV 20" BLADE 20"

37 1 419292 SKIVE FOR KNIV WASHER

38 1 419293 STALBOLT STEEL BOLT

39 1 427198 SKZARM FOR SIDEUDKASTER | GUARD

40 1 427199 SIDE UDKASTER EJECTOR

41 1 419305 AKSEL SHAFT

42 1 419306 FIJEDER SPRING

43 2 419265 BOLT M5X10 BOLT M5X10

44 1 419304 BESLAG BRACKET

45 2 419263 MZTRIK M5 NUT M5

46 1 427200 FORSKZARM SORT FRONT MUDGUARD

47 3 419316 SKRUE 4X15 SCREW 4X15

48 1 Tg470-1 POWERLINE TG470

49 1 427202 KLIPPESKJOLD CUTTING DECK




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 2 421779 BOLT M6X30 BOLT M6X30

51 1 427151 STOPKABEL STOP CABLE

52 4 419350 STALBOLT M6X12 STEEL BOLT M6X12
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